molex

INSTALLATION INSTRUCTIONS

BEFORE INSTALLING OR ADJUSTING THIS PRODUCT,
PLEASE READ THESE INSTRUCTIONS CAREFULLY.
PLEASE KEEP THIS GUIDE FOR FUTURE REFERENCE

INSTALLATION INSTRUCTIONS FOR FLAT PACK CABINETS (24U/42U/45U/47U/52U)

ALL PRODUCT IMAGE'S SHOWN FOR REPRESENTATION PURPOSE ONLY

1.0 Scope

This document provides information on installation instruction of cabinets.

2.0 Procedure

Necessary tools for assembly.

Wrench 19 & 27

Socket wrench SW10 and 8
and electric screwdriver

Screwdriver PH3

Hex key 8

ENGINEERING RECORD
NO: 756298

SAP NO: 187000540

Doc No: 187000540 Doc part: AS

http://www.molexces.com/

REV-B

MPN/FMT-042 (2019/DEC/23 REV-03).

THIS INFORMATION IS CORRECT AS AT THE TIME OF PUBLICATION, SPECIFICATION ARE SUBJECT TO CHANGE

SHEET No. 1 of 10




Frame assembly -list of elements

Frame’s Top Plate

C -Profiles

Frame’s Post

Frame’s Bottom Plate

See detail A

ER NO: 756298

SAP NO: 187000540

Doc No: 187000540 Doc part: AS

REV-B

MPN/FMT-042 (2019/DEC/23 REV-03).

SHEET No. 2 of 10




Frame’s mounting directions

/ Top plate
. J C-profiles

— Frame's post

[ Hex-socket screw M12x20

J

Bottom plate

Screw should be pre-installed in
bottom and top plate.

REV-B

Doc No: 187000540 Doc part: AS
SHEET No. 3 of 10

SAP NO: 187000540

ER NO: 756298
MPN/FMT-042 (2019/DEC/23 REV-03).




Cabinets manual assembly procedure.

Step 1: Mount the frame’s post Qty (4) in to the Bottom plate.

Frame Post

Bottom plate

Frame's post

Bottom plate

ER NO: 756298 SAP NO: 187000540

‘ Doc No: 187000540 Doc part: AS

REV-B

MPN/FMT-042 (2019/DEC/23 REV-03).

SHEET No. 4 of 10




Step 2: Mount the Top plate to the frame’s post as shown in the below.

Step 3: Screwing the frames and fixing of the C-profiles - 600 or 800mm deep cabinets using hex key 8.

Hex key 8
TOp plate See detail H
See detail G/L_ . Detail H /
= ‘ \ X | ﬂi—;
‘u. -l
Bottom plate 0
Detail G
|
|
|
Hex key 8
ER NO: 756298 SAP NO: 187000540 Doc No: 187000540 Doc part: AS REV-B
SHEET No. 5 of 10

MPN/FMT-042 (2019/DEC/23 REV-03).




Top Plate

C-Profiles

Bottom plate

ER NO: 756298

MPN/FMT-042 (2019/DEC/23 REV-03).

Screwing the frames and fixing of the C-profiles- 1000mm deep cabinets using hex key 8

Detail J

to touch frame's post
Frame's post

Detail |

T
W
R

Section A-A
— A
oo e
ki EE

Check right angles
in the frame and tighten
the screws in the corners next.

e S

Efk
—A

jﬁ Frame's post

/ See detail H

Bottom plate

Detail H

/ Hex key 8

Detail G )}
/ |
M,I—JI |
. |
'\.ﬂ?mﬂ::‘ll — /
Hex key 8

SAP NO: 187000540 Doc No: 187000540 Doc part: AS

REV-B

SHEET No. 6 of 10

Note: The edges of the C profiles have




Frame's post

Mounting profiles

See
detail

Bottom Plate

Top plate

Only for cabi
42U, 45U, 4
- =

7

Bottom plate

-
I Detail

RN —

Check right angles
in the frame and tighten
the screws in the corners next

<L ¥ Adjustable feet M12x40

—h Section A-A
LA
807 50| B 0|
-
' 90 g0
EiKd

Note: The edges of the C profiles have
to touch frame's post

ER NO: 756298

SAP NO: 187000540 Doc No: 187000540 Doc part: AS

REV-B

MPN/FMT-042 (2019/DEC/23 REV-03).

SHEET No. 7 of 10




Step 5: Fixing & Screwing of the mounting profiles in 600mm or 800mm wide cabinets.

Top plate —, S
\

See detail M

Mounitng Profiles

Screw M6x12 with flange —# I /ﬁﬂgf S
Mounitng Profiles y S
: ‘ ] unitng i ; |lt'|| Lg R

d
d

g
g

O
o

LD ]

Nut M6 with flange

Screw M6x12 with flange
Outrigger

Step 6: Fix the side panels by using lock and lock nut.

Side Panel

| See detail O

Detail O
Installation of the locks

Side panel in the side panels
Note: For covers, use locks
with a cam of this shape. _ Lock
Lock 8
\ i Lock nut
- \

ER NO: 756298 SAP NO: 187000540 Doc No: 187000540 Doc part: AS REV-B

SHEET No. 8 of 10

MPN/FMT-042 (2019/DEC/23 REV-03).




Step 7: Fix the Doors with 180°by Hinges, Screws & Mounting rivets.

___See detail G
Insert

See detail H

|

Nut M6 with 1‘I:—:mger —0]

—

Detail H

T

Step 8: Fix the Rear Door with 110° Hinges & 3U Module panel with the brush strip by using Pivots, Rivets,

Inserts, Pin & circlips.

Detail J

See detail L

Rear Door ¢ ___—

| Ul

See detail K

See detail J

3U Module panel with brush strip

12|

ER NO: 756298 SAP NO: 187000540 Doc No: 187000540 Doc part: AS REV-B
SHEET No. 9 of 10

MPN/FMT-042 (2019/DEC/23 REV-03).




Step 9: Fix the Earthing cables as shown in below.

/"‘

Washer = Detail P

Screw

Earthing Cable

\\ Spring washer Dia 5.3

| Screw M5x10

\

Earthing Cable

Mounted
to door
or side panel

Washer Dia 5.3 Earthing Cable

f |
= |
. — |
- / —— Mounted to cabinet's frame Earthing:
Earthing: (to earthing the bar or

R d Earthing Cable - Front door |
T Ry Saar the bottom plate; - Left side panel
- Right side panel plate) p

- 3U module panel

Step 10: Levelling the cabinets using levelling feet. After levelling the cabinet, tighten the nuts using wrench
19 to the cabinets bottom plate.

LD S @1 Detail Z

- T
\Splrlt level tj’;f- I —

Wrench 19

Counter nut M12

Adjustable feet M12x40

(&

See detail Z

Step 11: When using VRM organizers, slide the front guides back(approximately from 110 to 200mm).

ER NO: 756298 SAP NO: 187000540 ‘ Doc No: 187000540 Doc part: AS ‘

REV-B |
MPN/FMT-042 (2019/DEC/23 REV-03).

SHEET No. 10 of 10




